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PREFACE

In 2010, the Specialist Clinical Exam (SCE) in Rheumatology was introduced by the Royal College
of Physicians to help support the quality assurance process in postgraduate education to ensure the
practising Consultant has acquired sufficient knowledge and is able to apply this knowledge in a safe
and competent manner.

Passing the SCE in Rheumatology is compulsory in obtaining the certificate of completion of
training (CCT) in the United Kingdom. While the knowledge and skills in passing this examination
is developed during clinical training and wide reading of the rheumatology literature, this book
seeks to help candidates experience and simulate the exam process. To support this, we have
produced exam papers which are relevant to the SCE Rheumatology exam. Additionally, we have
provided comprehensive explanatory answers and suggestions for further reading. This is not just
to help support the exam process but to also aid the learning process. Therefore, this book may
also assist those taking international rheumatology and internal medicine board certification and
specialist exams. This book could also be used by allied healthcare professionals such as specialist
rheumatology nurses, physiotherapists, and physician’s assistants in their continuing professional
development.

We wish you every success in your exam but even more success in your future career as a
practising Rheumatology Specialist.
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QUESTIONS

A 70-year-old woman with osteoporosis presented with new vertebral
fractures. She was previously treated with alendronate and Adcal D3 for
the last three years. Her dual energy X-ray absorptiometry (DXA) scan
shows T score of —2.7 at the hip, -3.0 at the spine, and -2.6 at the neck

of femur.

Investigations:
Urea 8.2 mmol/L
Creatinine 167 pmol/L
Estimated glomerular
filtration rate (eGFR) 27 ml/min
Corrected calcium (CoCa) 2.3 mmol/L
Phosphate 0.9 mmol/L
25-0H vitamin D 56 mmol/L

Protein electrophoresis No abnormal band

What is the best line of management?

A. Continue alendronate
B. Denosumab

C. Risedronate

D. Strontium

E. Zoledronate

(1.7-7.1 mmol/L)
(55-125 pmol/L)

(2.2-2.55 mmol/L)
(0.8-1.2)
(> 70 mmol/L)
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EXAM 1 | QUESTIONS

A 30-year-old man presented with acute onset of a right knee effusion.
He is currently on warfarin following a mitral valve replacement. He
recently returned from lbiza. He has pyrexia of 38 °C.

Investigations:

Hb 12 g/dL (11.5-16.4 g/dL)

White blood cell

count (WCC) 13 x 10°/L (4.0-11.0 x 10°/L),
mainly neutrophilia

Platelets 500 x 10°/L (150-400 x 10°/L)

C-reactive

protein (CRP) 150 mg/L (0-10 mg/L)

Erythrocyte sedimentation

rate (ESR) 80 mm/h (< 20 mm/h)

International normalized

ratio (INR) 2.2

Liver and renal function: normal.

The most appropriate diagnostic investigation is:
A. Blood culture

B. Joint aspirate

C. MRl knee

D. Serum urate

E. X-ray knee

A 60-year-old man with seropositive rheumatoid arthritis comes for

his routine rheumatology appointment with worsening joint pain. He
previously tried sulfasalazine and hydroxychloroquine but eventually
stopped them due to side effects. His DAS28-ESR (disease activity
score 28-erythrocyte sedimentation rate) is 6.13 in clinic, having been
5.45 at his previous review. His medical history included a knee joint
replacement surgery six months previously. This was complicated by a
post-operative joint infection for which he was treated with an intensive
course of antibiotics. He is currently on methotrexate 15 mg and
diclofenac.

The next line of management should be:
A. Anakinra + methotrexate

B. Certolizumab + methotrexate

C. Leflunomide + methotrexate

D. Rituximab + methotrexate

E. Secukinumab + methotrexate
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A 78-year-old man with known giant cell arteritis presents with
worsening temporal headache, blurred vision, and jaw claudication.
His ESR is 80 mm/h (< 20 mm/h) and CRP 65 mg/L (0-10 mg/L). He is
currently on 30 mg of prednisolone and aspirin 75 mg.

The immediate plan should be to:
A. Add azathioprine

B. Add Infliximab

C. Add methotrexate

D. Increase prednisolone to 40 mg

E. Treat with intravenous methylprednisolone

A 25-year-old woman is being treated for severe erosive seropositive
rheumatoid arthritis with methotrexate. She desperately wishes to
conceive and comes to the rheumatologist for an opinion.

The best advice for her would be:
A. Continue methotrexate

B. Stop methotrexate only

C. Switch to hydroxychloroquine

D. Switch to leflunomide

E. Switch to sulfasalazine

A 62-year-old man with psoriatic arthritis is being treated with
adalimumab. He is due to undergo a right knee replacement. The
surgical registrar rings you for advice regarding biologics.

The following is the most appropriate advice to give:

A. Replace adalimumab with etanercept

B. Withhold adalimumab 15 days prior to surgery and immediately restart post-surgery

C. Withhold adalimumab 15 days prior to surgery and restart following wound healing review
D. Withhold adalimumab three days prior to surgery and restart with wound review

E. Withhold adalimumab a week before operation and restart a week after operation

A study was conducted to compare the effects of pregabalin in subjects
with painful cervical radiculopathy. Three hundred participants were
equally divided into pregabalin monotherapy, pregabalin add-on, and
non-pregabalin groups. If we assume that the sets of measurements
were normally distributed, what would the most appropriate statistic
test be to compare the groups?

A. ANOVA

B. Mann—Whitney test
C. Paired t-test

D. Unpaired t-test

E. Wilcoxon
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EXAM 1 | QUESTIONS

8. A 57-year-old man presents with nasal stuffiness.

Investigations:
Haemoglobin (Hb) 11 g/dL (11.5-16.4 g/dL)
WCC 14 x 10°/L (4.0-11.0 x 10°/L)
Platelets 450 x 10°/L (150-400 x 10°/L)
Urea 8 mmol/L (1.7-7.1 mmol/L)
Creatinine 120 pmol/L (55-125 pmol/L)

Cytoplasmic antineutrophil
cytoplasmic antibodies (cANCA) +++
Anti-proteinase 3 antibody PR3) > 100

Nasal biopsy Non-caseating granulomata
Normal electrolytes and liver

function.

Urinalysis Protein trace

Chest X-ray Normal

The next most appropriate line of management is:
A. Cyclophosphamide with methyl prednisolone

B. Methotrexate with oral prednisolone

C. Oral steroids with anti-tumour necrosis factor (TNF)

D. Plasma exchange with methylprednisolone

E. Rituximab with oral steroid

A 50-year-old woman presents with a left leg deep vein thrombosis
(DVT) and worsening hypertension. She has a history of two
miscarriages, previous stroke, and a malar rash.

Investigations:
Hb 10 g/dL (11.5-16.4 g/dL)
WCC 4.5 x 10°/L  (4.0-11.0 x 10°/L)
Platelets 200 x 10°/L (150-400 x 10°/L)
Urea 5 mmol/L (1.7-7.1 mmol/L)
Creatinine 89 pmol/L (55-125 pmol/L)
Anti-nuclear antibodies (ANA) Positive, 1:640
Double-stranded DNA (dsDNA) Negative
Lupus anticoagulant Positive
Anti-cardiolipin IgG Positive
Cc 3 1.10g/L (0.79-1.52 g/L)
Cc 4 0.25 g/L (0.16-0.38 g/L)
Urinalysis ++blood, ++protein

Normal electrolytes and liver function tests (LFTs).

The decision was taken to proceed with a renal biopsy, which revealed
thrombotic angiopathy.

The best treatment choice would be:

A. Anticoagulation + antihypertensives

B. Intravenous (IV) methylprednisolone and aspirin

C. Pulse cyclophosphamide + IV methylprednisolone

D. Mycophenolate mofetil (MMF) + IV methylprednisolone
E. Rituximab + IV methylprednisolone
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10. Which of the following drugimechanism of action combinations are a

11.

12.

mismatch?

A. Abatacept—TNF antagonist

B. Adalimumab—TNF antagonist
C. Certolizumab—TNF antagonist
D. Rituximab—CD20 antagonist
E. Tocilizumab—IL6R antagonist

A 37-year-old woman presented with three-month history of joint pain
with associated stiffness, and on examination she had synovitis affecting
proximal interphalangeal (PIP) and metacarpophalangeal (MCP) joints.
She was commenced on methotrexate and hydroxychloroquine.

She is currently suffering from a urinary tract infection.

What antibiotic should be avoided for this patient?
A. Amoxicillin

B. Ciprofloxacin

C. Co-amoxiclav

D. Nitrofurantoin

E. Trimethoprim

A 45-year-old man who was treated with sulfasalazine for active
psoriatic arthritis had to stop it following the development of an allergic
rash. Clinically he had synovitis affecting his MCP and PIP joints, and also
a left knee effusion. He has been commenced on methotrexate and his
current dose is 15 mg weekly.

Investigations:
Hb 9.5 g/dL (11.5-16.4 g/dL)
WCC 2.0 x 10°/L (4-11 x 10°/L)
Platelet 100 x 10°/L (150-400 x 10°/L)
Neutrophil count 0.9 x 10°/L (2.5-7.5 x 10°/L)
ESR 48 mm/h (< 20 mm/h)
CRP 59 mg/L (0-10 mg/L)
Urea 4.1 mmol/L (1.7-7.1 mmol/L)
Creatinine 66 pmol/L (55-125 pmol/L)

What would be the first step of management for this patient?
A. Halve methotrexate to 7.5 mg weekly

B. Reduce methotrexate to 12.5 mg weekly

C. Switch to anti-TNF therapy

D. Switch to azathioprine

E. Withhold methotrexate completely
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13.

14.

A 31-year-old woman was treated for active rheumatoid arthritis

with methotrexate. She has previously tried hydroxychloroquine and
sulfasalazine but had to stop them both due to side effects. She wishes
to conceive and was commenced on azathioprine 50 mg after stopping
methotrexate.

Investigations:
Hb 11.5 g/dL (11.5-16.4 g/dL)
wWee 5.0 x 10°/L (4-11 x 10°/1L)
Platelets 130 x 10°/L (150-400 x 10°/L)
ESR 30 mm/h (< 20 mm/h)
CRP 11 mg/L (0-10 mg/L)
Urea 6.1 mmol/L (1.7-7.1 mmol/L)
Creatinine 79 pmol/L (55-125 pmol/L)

(

Alanine aminotransferase (ALT) 100 U/L 10-40 U/L)

Rheumatoid factor Positive

What should the next step in her management be?

A. Continue the azathioprine with granulocyte colony stimulating factor (GCSF) cover
B. Observe

C. Reduce the azathioprine to 25 mg per day

D. Restart methotrexate

E. Withhold azathioprine

A 31-year-old man was treated for uveitis by the ophthalmologist. He
was referred to the rheumatologist with recent history of alopecia and
vitiligo. On further questioning it was revealed that the uveitis episode
was preceded by headache and fever. He has been diagnosed with Vogt-
Koyanagi-Harada’s disease.

Investigations:
Hb 11.5 g/dL (11.5-16.4 g/dL)
wWee 5.0 x 10°/L (4-11 x 10°/L)
Platelet 140 x 10°/L (150-400 x 10°/L)
ESR 30 mm/h (< 20 mm/h)
CRP 11 mg/L (0-10 mg/L)
Urea 6.1 mmol/L (1.7-7.1 mmol/L)
Creatinine 79 pmol/L (55-125 pmol/L)
ALT 100 U/L (5-40 U/L)
ANA Positive

What is best way to treat this patient?
A. IV antibiotics for six weeks

B. Periodic cerebrospinal fluid (CSF) drainage

C. Prednisolone followed by azathioprine

D. Topical non-steroidal eye-drops

E. Ultraviolet (UV) therapy



15.

16.

17.

EXAM 1 | QUESTIONS

A 75-year-old man presented with increasing lower back pain worse on
activity. The pain decreases on leaning forward with his trolley whilst
shopping. There is no history of any neurological deficit, fever, or weight loss.

Investigations:
Hb 10.5 g/dL (11.5-16.4 g/dL)
wWee 9.8 x 10°/L  (4-11 x 10°/L)
Platelet 470 x 10°/L (150-400 x 10°/L)
ESR 15 mm/h (<20 mm/h)
CRP 8 mg/L (0-10 mg/L)
Urea 7.2 mmol/L (1.7-7.1 mmol/L)
Creatinine 89 pmol/L (55-125 pmol/L)
Alkaline phosphatase (ALP) 250 IU/L (30-130)

His X-ray of the lumbar spine shows dense bone suggestive of
Paget’s disease. On examination, he was tender over L4/L5 with
limited straight leg raise. There was no neurological deficit.

What is the best management for this patient?
A. Alendronate

B. Physiotherapy

C. Strontium

D. Teriparatide

E. Zoledronate

A 27-year-old man has just been diagnosed with ankylosing spondylitis.
He has been commenced on naproxen and has started physiotherapy.
He is HLA B27 positive.

What percentage of AS patients are HLA B27 positive?
A 5%

B. 25%

C. 50%

D. 60%

E. 95%

A 38-year-old man presents with a three-month history of gradual
stiffness and pain over his MCP joints of the right hand, with the second
and third MCP joints appearing enlarged. He had no other active joint
symptoms, however, in the past, he commented on an episode of
swelling and tenderness affecting his right knee which had eventually
resolved with anti-inflammatories. His only other past medical history
was that of non-specific abdominal pains and discomfort for which he
never sought a medical opinion.

The blood investigation most likely to lead to the diagnosis is:
A. ANA

B. Anti-cyclic citrullinated peptide (CCP)

C. Rheumatoid factor

D. Transferrin saturation

E. Urate level
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18.

19.

A 70-year-old Caucasian woman presented with a four-month history
of progressive muscle weakness, deteriorating from unlimited day-to-
day endeavours. She now struggles especially walking uphill beyond five
minutes. Examination reveals subtle proximal weakness in both upper
and lower limbs no worse than 4+/5, of a symmmetrical nature. No rash,
organomegaly, or pathological lymphadenopathy.

Investigations:
ESR 80 (1-30 mm/hr)
CRP 8 (< 5 mg/L)
Creatine kinase (CK) 400 IU/L (50-200)
ANA Negative
Corrected calcium Normal
Thyroid-stimulating hormone (TSH) Normal

Serum electrophoresis reveals a monoclonal IgG band not
associated with immunoparesis.

A formal muscle biopsy did not show blatant myopathic or
inflammatory features (few inflammatory infiltrating cells, no
fibre necrosis).

At your request the laboratory also performed Congo Red staining,
which was strongly positive on the muscle fibres.

What is the diagnosis?

A. AA amyloid myopathy

B. AL amyloid myopathy

C. Dermatomyositis

D. Monoclonal gammopathy of unknown significance (MGUS)
E. Visceral malignancy associated polymyositis

A 45-year-old man was treated with sulfasalazine for active psoriatic
arthritis. However, despite a good response, he developed an allergic
rash and therefore treatment with sulfasalazine was stopped. Clinically
he had synovitis affecting his MCP, PIP joints, and left knee. He was
commenced on leflunomide, established on a dose of 20 mg once a day.

Investigations:
Hb 11.5 g/dL (11.5-16.4 g/dL)
Wwee 7.7 x 10°/L (4-11 x 10°/L)
Platelets 435 x 10°/L (150-400 x 10°/L)
Neut 5 x 10°/L (2.5-7.5 x 10°/L)
ESR 48 mm/h (< 20 mm/h)
CRP 59 mg/L (0-10 mg/L)
ALT 200 IU/L (10-40 IU/L)
Urea 4.1 mmol/L (1.7-7.1 mmol/L)
Creatinine 66 pmol/L (55-125 pmol/L)

What would be the first step of management for this patient?
A. Add prednisolone

B. Halve leflunomide to 10 mg daily

C. Switch to anti-TNF therapy

D. Switch to azathioprine

E. Withhold leflunomide completely



